DF250RTSZ14 H 3 Kt

DF250RTS PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




RIPLA Engine ASSY

“

|lll |'.I

Il &) &6 &
I | I r

|:I-ll l' | Iil 6"
([l J |‘

| elel |

| |I _:;._,.-.' I

\\ & Ué
\)

“a

T s D S E = A

NO Ttem Code Chinese Description Qty|¥ $
1 01030008 AE Carburetor Assy 1 30. 00
2 01010022 RN Engine 1 348. 00
3 01990002 Bk T IRANVS BB Secondary Air Injection Assy 1 16. 67

2




163k 308/ S AL #B - Cylinder Head ASSY/Cylinder ASSY

27
7 5 o AR B 4 B B A
NO. Ttem Code Chinese Description Qty|¥ $
1 | FJ100-000001-1014 SENLAH Q10X 14 Pin 10x14 2 0. 10
2 | FN300-010014-0000 T A 25 daf 24 Cylinder Block Gasket Assy 1 0.70
3 | FN300-015001-0000 S ELAK Cylinder Block Assy 1 30. 40
4 | FN300-015005-0000 TRTERIR Rubber Cushion block 27
5 | FJ100-000001-1020 SENLA Q10X 20 Pin 10x20 3 0.11
6 | FN300-010050-0000 1L 5 B Cylinder Head Gasket 1 8. 00
7 | FN300-011100-0000 SESLHS Cylinder Head Gasket Assy 1
8 | FI100-000002-0002 FE Qe 11X1. 5 Washer ¢6x11x1.5 1 0.10
9 | Q/HSQ5787-2003 B M6 X 116 Bolt M6X116 1 N/A
10 | FJ100-011012-0000 HER 5 WSk B M X 40 Inlet Pipe Stud Bolt M8x40 2 N/A
11 FN300-010008 TR FEl6.5X 14X 2.5 RectangularRing 6.5X14X2.5| 1 0.20
12 | FF100-000001-0812 SENLHesx 12 Pin ¢8X 12 2 0.10
13 | FJ100-010001-0000 KArsE Spark Plug 1 3. 00
14 | Q/HSQ 7757-2003 O §33.5%3 O Ring $33.5X3 1 0.54
15 | FJ100-010030-0000 A Inlet Pipe Assy 1 6. 00
16 |  GB/T 5783-2000 B R M6 X 20 Bolt M6X20 2 N/A
17 | Q/HSQ 7757-2003 OJF#4H & 35X 3 O Ring ¢35%3 2
18 | FJ100-010003-0000 K12 Cover, Valve Chamber 2 2.00
19 | FJ100-010041-0000 Rk Wire Clip 1
20 | Q/HSQ 5787-2003 HEFEM6 X 35 Bolt M6X35 4 N/A
21 | FI200-010004-0000 i Sk A 76 B A B Cylinder Head Gasket 1
22 | Q/HSQ 7757-2003 O #5448 & 75X 2. 5 O Ring $75%2.5 1
23 | FJ200-010003-0000 LSk A0 2 Left Cover of Cylinder Head 1
24 | Q/HSQ 5787-2003 2 FM6 X 20 Bolt M6X35 2
25| FJ200-014001-0000 i 1% 28 BR B 4 Gasket, Tension 1
26 | FJ200-011400-0000 K B3 Kk Tension Assy 1
27 | Q/HSQ 5787-2003 WEHEMEX 16 Bolt M6x16 2

33



万先馀
万先馀:
JT-10-10-321


2. BB S ¥l #ICamshaft & Valves

I 9
SO
13 1% 4 7
A > ~ \
a 18 18 !, 3\\ k\ /

7 5 oA R B 4 B B A
NO. Ttem Code Chinese Description Q ty
1 | FN300-016000-0000 N33 Sprocket Chain 1
2 | FN300-012001-0000 IERT N BhEE R Timing Driven Sprocket 1
3 | GB/T819.1-2000 + AL 4 TMe X 16 Screw M6x16 1
4 | FJ200-013012-0000 TR PR Rocker Arm Positioning Plate 1
5 | FN300-013001-0000 HES R Exhaust Rocker Shaft 1
6 | FJ200-013002-0000 BEA B Intake Rocker Shaft 1
7 | FJ200-013004-0000 BENE Rocker Arm ASSY 2
8 | FN300-012000-0000 B S Y 5 B Camshaft ASSY. 1
9 | FN300-012102-0000 s Bush 1
10 | GB/T5783-2000 IER Mo x 10 Bolt M6x10 2
11 | EN300-011001-0000 HES 1 Inlet Valve 1
12 | FN300-011002-0000 HES T outlet Valve 1
13 | FI100-011009-0000 ST A R Spring Seat(out) 2
14 | FI100-011008-0000 ST N A e Spring Seat(Inner) 2
15 | FJ100-011106-0000 EE Rl Seal;,Valve Stam 2
16 | FI200-011007-0000 VA Out Spring,Valve 2
17 | FJ200-011006-0000 EARILEE S Inner Spring,Valve 2
18 | FJ100-011004-0000 ST P R Spring Seat (upper) 2
19 | FI100-011003-0000 AR Valve Lock 4
20 | FN300-010020-0000 TR A Chain Guide Plate 1
21 | FJ200-010018-0000 g B O hms Tension Axle Bolt M8 1
22 | FI100-062012-0000 S E D 82X 18X 2 AL Washer ®8.2x18x2 1
23 | FN300-010040-0000 TSR A Tension Plate ASSY 1

B4




3. EEEEAL. ®EaheHlL. AdhBhfEs5left Crankcase Cover\Magneto\start motor

Jii L2 D S e 3L 4 R = LX)
NO. Item Code Chinese Description Q ty $
1 | FJ200-030048-0000 5 i h A 25 3 Gasket,L. Crankcase Cover 1 0. 58
2 | FN300-062017-0000 Rk ) /AE Gear Plate Assy 1 9. 30
3 | FN300-071001-0000 KE Rotor ASSY,Magneto 1 16.73
4 | FJ100-062023-0000 o Washer 4 0.13
5 | FJ200-062019-0000 MR E (—) Gear Reduction 1 1 4.70
6 GB/T 290 VR £FHK10/14/10 Roll bearing HK10/14/10 1 0. 48
7 | FI100-020005-0000 IZFEM10X 35 Bolt M10X 35 1 0.58
8 | Q/HSQ 5787-2003 HE M6 X 32 Bolt M6 x 32 2 N. A
9 GB/T 5783-2000 HEFEM5 X 25 Bolt M5 25 2 N. A
10 GB/T 818-2000 HEAEMA X 10 Bolt M4Xx 10 2 N. A
11 | FN300-071100-0000 ETFHSES Stator ASSY ,Magneto 1 14. 68
12 | FN300-062100-0000 A LS Starting Motor ASSY 1 26. 27
13 | FJ100-000001-1014 SERTAY & 10X 14 Pin ¢10x14 2 0.10
14 | FI200-035001-0000 kil Front Part,L crankcase cover 1 7.00
15 | FF100-035005-0000 WAL TA Cap,Small View Hole 1 1. 00
16 | Q/HSQ 7757-2003 O7PE & 13X 2. 65 O Ring ¢13%2.65 1 0.05
17| Q/HSQ 5787-2003 HE K M6 X 50 Bolt M6x50 2 N. A
18 | Q/HSQ 5787-2003 HE M6 X 25 Bolt M6X25 3 N. A
19 | Q/HSQ 5787-2003 1 FM6 X 55 Bolt I##2M6X 55 2 N. A
20 | Q/HSQ 7757-2003 O#lRE $27.4X2.4 O Ring ¢27.4x2.4 1 0.10
21 | FJ200-035006-0000 sk Decoratecover L.Crankcase Cover | 1 1. 22
22 | FJ200-035002-0000 e JE i Rear part,L.Crankcase Cover 1 7.00
23 | Q/HSQ 5787-2003 HEFEM6 X 28 Bolt M6x28 2 N.A
24 | FJ200-062029-0000 BV () A axle Reduction 2 1 0.70
25 | FJ200-062020-0000 MR R (2D dE Gear Reduction 2 1 5. 60
26 | Q/HSQ 7757-2003 0% 1E ¢ 62X 3 O Ring 962x3 1 0.23
27 | FJ200-035003-0000 W =E Cover ,Reduction Gear 1 5.00
28 | Q/HSQ 5787-2003 W2 #M6 X 20 Bolt M6x20 3 N. A
29 | Q/HSQ 5787-2003 HE FM6 X 12 Bolt M6x12 4 N. A
30 | Q/HSQ 5787-2003 B HEM6 X 35 Bolt M6x35 1 N. A
31 | Q/HSQ 5787-2003 HE R M6 X 45 Bolt M6x45 1 N. A

5




4, BHEE. AHEFE S Cluteh, Crankcase Cover R.

5 5 DA B 4 B i A
NO. ITtem Code Chinese Description Q ty
1 | FN200-052000-0000 EB AT Out Case Cover, Clutch 1
2 | FJ100-052007-0000 A i 2 B Washer for Spline 1
3 | FN200-052200-0000 B A Driven plate ASSY, Clutch 1
4 | FN200-041012-0000 EEE] Check Ring 1
5 GB/T 276-1994 HH7K6003 Bearing 6003 1
6 | FN200-052013-0000 B pushing Rod, Clutch 1
7 | FJ200-030047-0000 A i b AR G Gasket, Right Crankcase 1
8 | FF100-000001-0812 ENLEH d8X 12 Locate Pin $8X12 2
9 | FJ100-034005-0000 LiIREIAN 0il Gauge ASSY 1. 00
10 | Q/HSQ 7757-2003 OF!E ¢ 18X 3 0 Ring ¢18X3 1
11 | FN300-034100-0000 Hhdhsa s as Cover Assy, Right Crankcase 1
12| Q/HSQ 546-2007 SN hIHE 16X 28X 7 0il Seal 16X28X7 1
13 | FF100-034109-0000 HLIH AL L & 0il Lever Sight Window 1
14 | Q/HSQ 5787-2003 BEFREM6 X 40 Bolt M6X40 10
15  Q/HSQ 5787-2003 B2 FEM6 X 50 Bolt M6X50 1
16 | FJ100-034104-0000 BE AR ST A A Control Arm ASSY, Clutch 1
17 GB/T 879 £43X 16 Pin 3x16 1
18 | Q/HSQ 546-2007 BA A AT E12 X 22 X5 0il Seal 12x22x5 1
19 | FJ200-034010-0000 [a] 437 31 35 Spring, Control Arm ASSY 1
20 | GB/T 819.1-2000 AT L BRETMS X 10 Screw M5x10 3
21 | FN200-020103-0000 JEIH % 0il Filter Cover 1
22 | FJ100-020107-0000 [ 02 £} 0il Filter Nut 1
23 | FJ100-020108-0000 Tl BB Dish Washer 1
24 | FJ100-020102-0000 B Gasket, 0il Filter 1
25 | FN200-020101-0000 PSS ER U Rotor, 0il Filter 1
26 | FJ200-022201-0000 F BN Primary Drive gear 1
27 | FN200-034003-0000 ks Cover, Right Crankcase Cover 1
28 | Q/HSQ 5787-2003 BERMG X 14 Bolt M6X14 3
29 | FJ100-034004-0000 HEHME 6X14X1.5 Washer 6x14x1.5 3

6 I




5. A HhEhAE. ARIENLAY. HE%h. V5 2E Crankcase\Transmission\Crankshaft\Piston

i 5 &R L 4 R = LYy
NO. Item Code Chinese Description Q ty $
1 | FN300-021002-0000
2 THFER Piston Ring 1
3
4 | FN300-021001-0000 S Piston 1
5 | FN300-020003-0000 T IEAY Pin, Piston 1
6 | FN300-020001-0000 i FER 4 P Clip, Piston 2
7 | FN300-022000-0000 o A 2 A £ Crankshaft ASSY 1
8 | FN200-041000-0000 FhHE Transmission Main Shaft 1
9 | FN200-042000-0000 Rl 4 Transmission Counter Shaft 1
10 | FN300-061000-0000 L Eh IR A Axle, Start 1
11 | FJ200-043005-0000 % X A Axle, Gear Shift 1
12 | FJ200-043002-0000 B 1 Right Fork 1
13 | FJ200-043003-0000 X Center Fork 1
14 | FJ200-043004-0000 P XN Left Fork 1
15 | FJ200-043001-0000 AR Y Gear Shift Drum 1
16 | FJ100-040004-0000 FEHEER Drive Sprocket 1
17 | FJ200-043008-0000 B HhA Pin A 1
18 | FN300-030001-0000 it o A 25 2 Gasket, Crankcase 1
19 | FN300-031100-0000 el E Ry Right Crankcase ASSY 1
20 | FJ100-030015-0000 mRE Ventillation Pipe Assy 1
21 | FJ100-030016-0000 WAE R Clip, Ventilation Pipe 1
22 | FJ100-030010-0000 HLIE M 2H & Lubracate 0il Filter 1
23 | FN300-030003-0000 TRELIZEFEA M8 X235 Cylinder Stud Bolt A M8X235 2
24 | FJ100-062012-0000 HAHPE 8. 2X 18X 2 Copper Washer ¢ 8.2X18X2 4
25 | FJ200-010028-0000 L AZ RIS Cap Nut M8 4
26 | FJ200-030044-0000 BASRR R Bracket , Clutch Cable 1
27 GB/T 29.2-2000 BZFEM6 X 55 Bolt M6X55 1
28 | FM100-033000-0000 P A 0il Pump 1
29 | Q/HSQ 7757-2003 OTUIE d9X2. 4 0 Ring $9X2.4 2
30 GB/T 819-2000 HZAEM6 X 30 Bolt M6X 30 2

T




5. A HhEhAE. ARIENLAY. HE%h. V5 2E Crankcase\Transmission\Crankshaft\Piston

i 5 D S B 4 BR B L
NO. Item Code Chinese Description Q ty $
31 GB/T 290 HAETHK21/28/10 Rolling Bearing HK21/28/10 1
32 | FI200-043007-0000 HER Stopping Plate 1
33| GB/T 5783-2000 IZFEM6x25 Bolt M6x25 1
34 | FJ200-040002-0000 SE N BR B EE Spring,Locate Plate 1
35 | FJ200-040300-0000 SERTR LA Locating Plate ASSY 1
36| GB/T 5783-2000 B2 FEM6x20 Bolt M6x20 1
37 | FJ200-044000-0000 AR il 2 Gearshift Axle ASSY 1
38 | FN300-030004-0000 RETIZHEB M8x222 Cylinder Stud Bolt A M8X222 | 2
39 | FJ100-000001-1014 ENHel0x14 Pin ¢10x14 2
40 | FJ200-030061-0000 HELHE Gearshift Switch ASSY 1
41 | FJ100-000001-1014 JE D Ee10x14 Locating Pin ¢10x14 2
42 |  GB/T 276-1994 % 7 6204/P6 Bearing 6204/P6 1
43 | GB/T 276-1994 7K 6202-7 Bearing 6202-Z 1
44 GB/T 290 VEEINK15/23/12 Rolling Bearing NK 15/23/12 1
45| GB/T 276-1994 47K 6006 Bearing 6006 1
46 | FN300-032002-0000 2 i A8 B A Left Crankcase ASSY 1
47| GB/T6171-2000 B2 EFEM10x1 Nut M10x1 1
48 | FI100-030027-0000 JE 4R Position Plate 1
49 | GB/T 5783-2000 BEFEM6x12 Bolt M6x12 2
50 | FN300-032100-0000 TE I B4R Position plate; Time Chain 1
51| GB/T 5783-2000 B2 HEM6x10 Bolt M6x10 2
52 | FI100-040005-0000 BER TR AR Lock Plate,Sprocket 1
53 | Q/HSQ 5787-2003 BEFEM6x50 Bolt M6x50 9
54 | FI100-030019-0000 NG AT . B Spring,0il Filter 1
55| Q/HSQ 7757-2003 O fE ¢35x3 O Ring ¢35x3 1
56 | FI100-030043-0000 HLIH 8 W 55 Cover,0il Filter 1
57 | Q/HSQ 546-2007 PRl Bl 14%28%7 il Seal 14x28x7 1
58 GB/T 290 AEFHK 10/14/10 Rolling Bearing HK 10/14/10 1
59 | Q/HSQ 546-2007 Bl %k v 35h20x 34%7 il Seal 20x34x7 1

8 I




L8844 Electrical components

i 5 D S L 4 R = L

NO. Item Code Chinese Description Qtyl ¥ $
1 01020028 FEA Rk Ignition Coil 1 4.70
2 01020011 3Pt Flasher 1 4. 00
3 10070001 LIl Horn 2 2.70
4 01020025 RO LRI 2) Rectifier 1 9. 00
5 01020024 Y ROV L) CDI 1 11.25
6 01020027 B 2k % Start Relay 1 4.70
7 01020036 B A Rectifying Diode 1 11.50
8 02011448 W Bracket,Rectifier 1 1.50

9 W




2R J5FX Frame and Rear fork

5

. / ;
& W

kg 5 o3 4 R o 4R HoE L)

NO. Ttem Code Chinese Description Q ty $
1 02011455 NS Bracket;Speedometer 1 11.00
2 06020036 I TG Rubber Washer 4 0. 15
3 0201-250RTS ZEan Frame 1 50. 00
4 02011453 RAWLTTAEER CF) Engine fix board right 1 4.50
5 02011452 KAWL ER (578 Engine fix board Left 1 4. 50
6 02011451 KAWL E AR Engine fix board up 2 4.50
7 07020036 PR spring;Side Stand 1 0. 50
8 02011442 iR Side stand 1 10. 00
9 07010130 JEIRE Rear shock Absorber 1 24. 00
10 02010460 UaiR) f4B Rocker Arm B For Rear shock 1 6. 00
11 02010459 (JGTE) 238N Rocker Arm A For Rear shock 1 6. 00
12 02011456 E 5 e Chain Tension Adjuster 2 6. 50
13 02011450 ETY Rear Fork 1 0.15
14 06020034 SEYIE Rubber Cushion; Rear fork 1 2.00

10 |




B B,

lid i) RS oL L 44 BR e L)

NO. Item Code Chinese Description Qty $
1 10080023 248 Lock Sets 1 24. 50
2 10020062 S Counterbalance Block 2 1.50
3 10020060 e Accelerator Grip 1 1. 50
4 02030296 J7 AR E R CR D £ Handlebar Lock right 1 18.75
5 02030298 FEERR Upper Handlebar connection plate 1 33. 33
6 10030012 SA BT Clutchhandle Assembled 1 7.00
7 02030295 5 AR R CaD K Handlebar Lock Left 1 18.75
8 10020061 ook (e Left Hand Grip 1 1.20
9 12030038 Ly Bearing Kit 1 5. 00
10 02030297 AR Front shock connection plate 1 21. 17
11 07010132 ity Front shock Right 1 60. 00
12 07010131 TR RS Front shock Left 1 60. 00
13 10010030 HETRK B Switch ASSY Right 1 6. 00
14 10010029 HEFF R ) Switch ASSY Left 1 6. 00
15 15010021 B il Axle,Front Wheel 1

16 15010023 JE il Axle,Rear Wheel 1

O W




B, B8

Jii 5 o & R e L 4 R = LX)

NO. Item Code Chinese Description Q ty $
1 06010020 HiEeE (110/60-17) Front tire 110/60-17 1 31. 00
2 06010021 Jakehh (140/60-17) Rear tire 140/60-17 1 32. 50
3 02040068 FEE428-42 Sprocket Wheel 428-42 1 10. 00
4 02040206 BIFEIE (3.0%17D) Front Wheel 3.0%17 1 43.50
5 02040205 JateE (4. 0%17) Rear Wheel 4.0%17 1 49. 50
6 190015 L Valve Stem 1 1. 00
7 10040065 AL R 2s Speed Sensor 1 7.50

o112 T




% Front Brake

5 5 DA B 4 B = A
NO. ITtem Code Chinese Description Q ty $
A 04010076 RS AR B Front Disc Brake ASSY 1 51. 00
1 190511-5 IR _F 2R S Front Brake oil Pump 1 14. 50
2 190511-7 BTRSE R 1 Front Brake Hosel 1
3 190511-8 HIRSE A 2 Front Brake Hose2 1
4 190511-4 FEIF & brake Switch 1
6 190511-3 B A5 6 Bh & Front Caliper Right 1 20. 67
7 190511-2 22 1 BB Front caliper Left 1 20. 67
8 12990032 JERAk Hose Clip 1 1. 00
9 190511-6 EigEY Front Brake Pad 2 4. 00
10 04020040 (R WR#E300 Front Brake Disc 2 13.50

13




JGHER] Rear brake

id i o 4R & L A PR B Ay
NO. Item Code Chinese Description Q ty $
A 04010075 JETE R AR Rear Brake ASSY 1 26. 67
1 190511-7 JELiES Rear Pump 1 13. 33
2 190511-4 il 2 B Ak Rear Caliper 1 16. 70
2.1 il B Caliper 1
2.2 Ji& il Bl EH S 4 Caliper Bracket 1
3 JEREA Brake Hose 1
4 190511-8 JEEE A Brake Pads L} 4.00
5 04990008 Ja R = 4an Caliper connection board 1
6 04020041 BRI (240) Brake disc 1 9.58

214 T




H# il Footrest

4

2

6.1

T s D S EPEA S = LX)
NO. Item Code Chinese Description Q ty $

1 02050042 WA ST (5 Front Footrest ASSY(L.) 1 15. 44
1.1 02050042-3 P e e G T ERSL) Gear Shift Seater 1 3. 00
1.2 02050042-2 WP R AT Gear Shift Rod 1 2. 50
1.3 02050042-4 R Gkl Gear Shift Lever 1 2.50
1.4 02050042-5 B T A Foot Pedal(L.) 1

2 02050039 WA &R0 D Front Footrest ASSY(R.) 1 15. 44
2.1 02050039-2 R Rear Brake pedal 1
2.2 02050039-3 T s A Foot Pedal Right 1

3 02010472 ik S Footrest Support(L.) 1 3.00

4 02010473 FAPRR 4 Footrest Support(R.) 1 3.00

5 02050040 A EE (5D Rear Foot rest ASSY(L.) 1 10. 00
5.1 02050040-2 5 IS i Rear Foot Pedal(L.) 1

6 02050043 WAL E ) Rear Foot rest ASSY(R.) 1 10. 00
6.1 02050043-2 J5 s A Rear Foot Pedal(R.) 1

15 W




HE S Muffler

5 5 D S Ep Ay B A
NO. Item Code Chinese Description Qty|l¥ $
1 MER = Gasket, Muffler 1
2 01050065 AR (HAE Exhaust Pipe 1 11.67
3 02011454 Y SR E AR Muffler bracket 1 1. 00
4 TH B A Sping, Muffler 1
5 01050066 AR GBSO Muffler 1 65. 00

16 7




XK. B2 Wires and Cable

id i o4 ORR & L A BR & L

NO. Item Code Chinese Description Q ty $
1 10050065 13 Speedmeter 1 31.25
2 08020100 s Clutch Cable 1 4.70
3 08020206 T4 Throttle Cable 1 5.50
4 08010102 a2 Wire harness 1 20. 30
5 08020104 EAREES Choke Cable 1 3.70
6 10010035 R ZEFF I Brake Switch 1 1. 00
7 07020007 R ZEFF Fohr 38 Spring of the Brake switch 1 0. 50

317 W




M Rubber Accessories

5 5 B AR B 4 B B A
NO. Item Code Chinese Description Q ty $
1 01040029 73k s Air Cleaner 1 9.72
2 06990001 RIS AR Oil Filter 1 1. 00
3 09060026 JE BT Rear view Mirror 1 10. 00
4 06030002 R Fuel Pipe(16cm) 1 0.10
5
6 03030820 YA 22 B 4 Fairing lock 8 0. 30
7 06020151 U THMBKR Rubber washer 3 0.15
8 06990039 BRI Battery Strap 1 0. 60
9 02040207 4% (428H-124) Chain 428H-124 Links 1 10. 54
10 10990005 B (12VOANE ) Battery 1 18. 40

218 T




WA . ABE Gas Tanl & seat

9
-
@FE a \f_ﬁi .R

Jii 5 o & R e L 4 R = LX)

NO. ITtem Code Chinese Description Q ty $
1 06020033 A S IR Fuel Tank Stand Rubber 1 0.50
2 05030057 itk el Fuel Tank(Color) 1 41. 15
3 06020032 THAE BT R TSR Rubber Stand Of Fuel Tank 2 0. 50
4 10060005 AT L Switch of Fuel 1 3.60
5 12010007 k8. 8 Pipe Clip 8.8 4 0. 50
6 10040069 A A B A Sensor, Fuel Gauge 1 5. 00
7 05010061 A AL Front Seat 1 10. 80
8 05010062 JE Ak Rear Seat 1 10. 80

219 W




WAt

Body Covering

8

Jii 2 D S i €A = L

NO. Item Code Chinese Description Q ty $
1 09050002 ot R (A Reflector (round) 2 0. 60
2 03010541 (B8 BIvei Front Fender (Color) 1 13. 80
3 03030818 BT VRM PR A 22 Dustcover left 1 1. 00
4 03030819 BTV B A Dustcover Right 1 1. 00
5 03030803 4 R Windshield seal 1 5. 40
6 03030817 PR B Windshield 1 9.45
7 03010535 L= Headlight Fairing (Color) 1 19. 00
8 09010072 HIRST Head Light 1 22. 68
9 03030814 ZEARSY Y bk Chain guard 1 7.50
10 03030804 Ve Speedmeter fairing 1 6. 48
11 09020145 EEAEEpS Front indicator Left 1 6. 75
12 09020146 G A Front Indicator Right 1 6. 75
13 03010536 A Tank Guard left (Color) 1 6. 50
14 03010537 WMAE B A Tank guard Right (Color) 1 6. 50

20




WAt

Body Covering

Jid (i) D PR B A

NO. ITtem Code Chinese Description Q ty $
1 03030807 B2 Inlet Mesh Left 1 2.00
2 03030809 HOAR M A2 Air inlet surrounding left 1 2. 00
3 03030805 RO Air inlet Left 1 2.70
4 03010538 HIMAR A Left Body (Color) 1 18. 80
5 03030808 A Inlet Mesh Right 1 2.00
6 03030810 B MEAT Air inlet surrounding Right 1 2.00
7 03030806 WO Air inlet Right 1 2.70
8 03010539 AT AR A Right Body (Color) 1 18. 80
9 03030811 TR Bottom Connection board 1 2.70

21 W




WAt

Body Covering

Jii 5 o & R €A & LX)

NO. Item Code Chinese Description Q ty $
1 03030815 AR 22 Middle body fairing left 1 2.70
2 03030813 YR Rear Interior Fender 1 2.70
3 03030816 dr ik A Middle body fairing Right 1 2.70
4 03010540 JBIR Tail Fairing (Color) 1 22. 58
5 09050003 SR R/t Reflector (round, red) 2 0. 60
6 03030812 Ja ek Rear Fender 1 4. 32
7 09020147 JaFg Rk Rear Indicator Left 1 6.75
8 09020148 JaE A Rear Indicator Right 1 6. 75
9 09050001 ol O5/445) Reflector (Square, Red) 1 0. 60
10 09030073 W T License Light 1 5.40
11 03030801 JaRFLE Rear Armrest Left 1 5.76
12 09030072 JBAT Rear Tail Light 1 18. 00
13 03030802 B EA Rear Armrest Right 1 5.76
14

222 T




T.EA Tool Kit

¥ 5 DS PP €A HE L)
NO. Ttem Code Chinese Description Q ty $
1 16010005 12-14FF O F Open Spanner(12-14) 1 1. 60
2 16010004 8-10H L F Open Spanner (8-10) 1 1.15
3 16010006 UL B 22 7] Dual-purpose Screwdriver 1 0. 80
4 16010008 1851 K AL ZEE Spark Plug Box Spanner (S=18) 1 0.48
5 16010002 6mmpN /S AR T Socket Head Screw Wrench(6mm) | | 0. 26

2018. 03. 22M&2%: i J5 1A LR B 20

23 T




